
  

   

 

Strategic Regional Water Resource Solutions: 
Annex B3.5: Invasive Non-Native Species (INNS) 
Assessment 

Standard Gate Two Submission for River Severn to 
River Thames Transfer (STT) 

 

 

Date: November 2022 

 

 

 

 

 

 

 

 

 

 

 



  

   

 

 

Severn to Thames Transfer 

INNS Assessment   

STT-G2-S3-116 

November 2022 

 

Disclaimer 

This document has been written in line with the requirements of the RAPID Gate 2 Guidance and to comply with 

the regulatory process pursuant to Thames Water’s, Severn Trent Water’s and United Utilities’ statutory duties.  

The information presented relates to material or data which is still in the course of completion.  Should the 
[...]
The operation of the scheme is likely to occur during summer and autumn when the majority of these species 

are most prevalent and would likely encompass the reproductive season of most species. 

3.2.2 SAI-RAT Assessment Tool results 

The abstraction and transfer of raw water via the proposed pipeline from the Vyrnwy Reservoir (via the 

aqueduct) to the River Severn poses a risk in relation to the transfer of INNS from the Vyrnwy Reservoir to the 

River Severn. The assessment considered a 180Ml/d and a 205Ml/d transfer. Inputs used to assess the Vyrnwy 

Bypass using the SAI-RAT are provided in Annex A. 

Both scenario volumes were assessed using the SAI-RAT.  During both assessments, a number of variables 

were kept the same such as: 

• The transfer source, in both scenarios water, is to be abstracted from the same location, therefore the 

likely pathways that occur at the abstraction point that might distribute INNS to the source remain the 

same e.g., boats and angling; 



STT Solution –INNS Assessment Report  

Ricardo    Issue 005    05/10/2022  Page | 13 

• The transfer mechanism remains the same in both scenarios, being a pipeline transfer. As such, the 

pipeline distance and route are also the same, therefore the presence of priority habitats, designations, 

and priority INNS along said route and at the source and destination of the transfer remains the same; 

o The transferred water, in both scenarios, is to be discharged into the same receptor at the 

same location; and  

o The operational frequency and duration in both scenarios remain the same as defined by the 

scaling within the tool.  

o The number of washout pints (>3) remains the same for both options. 

The SAI-RAT tool assigns a risk value based on the characteristics of the transfer option. Information is 

inserted for each variable within the tool for each solution element/component to match the characteristics of 

the proposed routes as closely as possible (as permitted by the scaling within the tool). 

Variables within the tool are weighted differently based on their inherent risk to the distribution of INNS. Within 

the River Vyrnwy Bypass component, factors that contribute heavily to the risk score are as follows: 

• Transferring between operational catchments: a difference in the source and receptor catchments of 

the option resulted in a higher risk score; 

• Activity at source: due to the source of the option being navigable by boat, and having angling and 

watersport activity, it is assigned a higher risk score. Species may utilise distribution pathways 

associated with the use of boats and leisure craft at the connection source habitat where they may 

establish and further distributed by the RWT; and   

• Functional group scores - source, pathway and receptor: calculations for the functional group scores 

consider the differences in types of sources, pathways and receptors. Due to the transfer source being 

a reservoir and the receptor being a river, this category scores higher when compared to other types 

of water bodies.  

As  expected, the SAI-RAT assesses the 205Ml/d volume as a greater risk when compared to the 180Ml/d 

option, although the risk is only slightly higher (see Table 3.1). The 205Ml/d scenario scores 1% higher than 

the 180Ml/d scenario. Volume remains the only independent variable accounting for the difference observed 

between the two options. The Vyrnwy Bypass component will discharge raw water abstracted from the Vyrnwy 

Reservoir (via the aqueduct) to the River Severn, bypassing the River Vyrnwy entirely and more than 40km of 

the upper River Severn. Although hydrologically connected to the River Severn, the River Vyrnwy represents 

a significant barrier for INNS which inhabit or may in the future inhabit Lake Vyrnwy and are not able to 

establish within fast-flowing upland watercourses. At the very least, the River Vyrnwy will act to delay the 

downstream migration of certain INNS to the River Severn. The bypass pipeline route travels through three 

operational catchments. The raw water originates from the Vyrnwy Reservoir within the Severn Upper and 

Vyrnwy River operational catchment and travels via pipeline through the Severn Upper and Tanat operational 

catchment before terminating at the Morda and Severn North Shropshire operational catchment. The pipeline 

route includes three major river crossings and eight minor river crossings. There are currently four-valve 

chambers proposed for the scheme. Therefore, should an unintentional discharge occur during operation there 

is a potential for raw water to be discharged and INNS to enter new catchments and watercourses in which no 

upstream hydrological link exists.  

In most RWT scenarios an increased volume equates to a greater INNS propagule transfer potential. It should 

be noted that the scaling applied to the volume within the SAI-RAT is subject to ordinal scaling with the 180Ml/d 

River Vyrnwy Bypass option falling within the 151-200Ml/d categorisation and the 205Ml/d River Vyrnwy 

Bypass option falling within the 201 – 250Ml/d categorisation. Therefore, the SAI-RAT tool would assess a 

200Ml/d River Vyrnwy Bypass option as having the same risk as 180Ml/d.  

Table 3.1 Summary of the risk scores for the River Vyrnwy Bypass (180Ml/d and 205Ml/d options) as 
obtained from the SAI-RAT tool 

Name  Risk (%) 

 River Vyrnwy Bypass (Shrewsbury – Option 27) – 180Ml/d 52 

 River Vyrnwy Bypass (Shrewsbury – Option 27) – 205Ml/d 53 

 



STT Solution –INNS Assessment Report  

Ricardo    Issue 005    05/10/2022  Page | 14 

3.3 SHREWSBURY REDEPLOYMENT 

The Shrewsbury Redeployment component involves the diversion of 25Ml/d UU Oswestry WTW treated water 

to supply STW customers normally supplied from STW’s Shelton WTW thus reducing abstraction from the 

River Severn and temporary transfer of the licence to the Deerhurst abstraction. The redeployment of licensed 

abstraction does not require the construction of infrastructure, transfer of water or maintenance to implement. 

Therefore, the assessment of risk in relation to INNS is not relevant for this component as there is no action 

which may be perceived to affect the distribution of INNS. The risk of transfer of INNS resulting from the 

abstraction of water made available through the Shrewsbury Redeployment component will be assessed as 

part of the Deerhurst abstraction (Section 3.6).  

3.4 MYTHE REDEPLOYMENT 

The Mythe Redeployment component involves the diversion of 15Ml/d of licensed abstraction at Mythe 

remaining in the River Severn for abstraction at Deerhurst. The redeployment of licensed abstraction does not 

require the construction of infrastructure, transfer of water or maintenance to implement. Therefore, the 

assessment of risk in relation to INNS is not relevant for this component as there is no action which may be 

perceived to affect the distribution of INNS. The risk of transfer of INNS resulting from the abstraction of water 

made available through the Mythe Redeployment component will be assessed as part of the Deerhurst 

abstraction (Section 3.7).  

3.5 MINWORTH TREATED EFFLUENT TRANSFER 

The Minworth treated effluent transfer component involves a pipeline diversion of 115Ml/d of treated sewage 

derived effluent which is to be discharged into the River Avon downstream of Stoneleigh. The Gate 2 

engineering conceptual design of the Minworth SRO states the inclusion of ferric dosing, CoMAG cloth filter 

filtration, and granular activated carbon (GAC) prior to discharge. The SAI-RAT does contain options within 

the RWT tool to assess water sourced from water treatment works or sewage treatment. However, during the 

operation of this option water is treated to a far superior standard compared to standard treated wastewater 

before release and as such is not perceived as a raw water transfer in the context of INNS. Therefore 

eliminating all pathways that are likely to introduce or transfer INNS during normal operation. Additionally INNS 

risk has been assessed within the Minworth report therefore, the application of the SAI-RAT RWT risk 

assessment is not relevant for this component.  

3.6 NETHERIDGE TREATED EFFLUENT TRANSFER 

The Netheridge treated effluent transfer component involves a piped diversion of 35Ml/d of final effluent from 

Netheridge WwTW for discharge to the River Severn at Haw Bridge. The Gate 2 engineering conceptual design 

of the Severn Trent Sources SRO states the inclusion of ferric dosing, CoMAG cloth filter filtration, and granular 

activated carbon (GAC) prior to discharge. The SAI-RAT does contain options within the RWT tool to assess 

water sourced from water treatment works or sewage treatment. However, during the operation of this option 

water is treated to a far superior standard compared to standard treated wastewater before release and as 

such is not perceived as a raw water transfer in the context of INNS. Additionally INNS risk has been assessed 

within the Netheridge report therefore, the application of the SAI-RAT RWT risk assessment is not relevant for 

this component. 

3.7 DEERHURST ABSTRACTION 

The Deerhurst abstraction component involves the abstraction of raw water from the River Severn near 

Deerhurst, the abstracted water is to be transferred to the River Thames at Culham via a pipeline. During the 

transfer, raw water will pass through water treatment works where it will be treated by Inlet screening, ferric 

chloride coagulation, clarification in flat-bottomed clarifiers, rapid gravity filtration and washwater recovery. 

Traditional treatment process that is effective at removing suspended solids, organic matter, and nutrients, as 

well as some removal of other pollutants i.e., heavy metals. RGFs can provide effective removal (>80%) of 

particles greater than 15 microns, enabling good removal of INNS. This treatment process would likely be 

100% effective in removing INNS propogules. As such the assessment of risk in relation to INNS does not 

consider the length of the pipeline after treatment has taken place and before discharge into the River Thames. 

The water treatment process is sufficient to remove all INNS and propagules from the raw water and therefore 

there will be no perceived risk of distribution of INNS beyond this point. The assessment of risk will therefore 

focus on the Deerhurst to the WTW section of the transfer. In addition to water abstracted for drinking water 



STT Solution –INNS Assessment Report  

Ricardo    Issue 005    05/10/2022  Page | 15 

supply a continuous abstraction from River Severn at Deerhurst of 20Ml/d will provide a pipeline maintenance 

flow, with continuous transfer to River Thames at Culham. This water will also be subject to a tertiary treatment 

process. 

3.7.1 Baseline 

Within the River Severn, a total of 72 INNS have been recorded within 500m of the watercourse upstream of 

Deerhurst which may present a risk during a RWT. Of these, the most prevalent INNS was Himalayan Balsam 

which was recorded 1043 times. Other prevalent and notable INNS recorded that may be transferred by a 

RWT include zebra mussel (Dreissena polymorpha), New Zealand mud snail, Japanese knotweed, Asian clam 

and Nuttall's waterweed. A higher concentration of INNS was recorded close to urban areas such as 

Shrewsbury, Bridgenorth, Kidderminster and Worcester.  

The operation of the scheme is likely to occur during summer and autumn when the majority of these species 

are most prevalent and would likely encompass the reproductive season of most species. 

3.7.2 SAI-RAT Assessment tool results 

The abstraction of water and transfer via the proposed pipeline from the River Severn to the WTW pose a risk 

in relation to the transfer of INNS, as raw untreated water is being transferred. The scheme is currently being 

assessed in a capacity of 300Ml/d, 400Ml/d and 500Ml/d as well a continuous abstraction from River Severn 

at Deerhurst of 20Ml/d to provide a pipeline maintenance flow, with continuous transfer to River Thames at 

Culham. The WTW will be located at Deerhurst approximately 1.2km from the abstraction source. Inputs used 

to assess the Deerhurst abstraction using the SAI-RAT are provided in Annex A.  

All three water transfer scenario volumes and the sweetening flow volume were assessed using the SAI-RAT. 

In all scenarios a number of variables remain the same, as follows: 

• The transfer source, in both scenarios, is the same location, therefore the likely pathways that occur 

at the abstraction point that might distribute INNS to the source remain the same e.g., boats and 

angling; 

• The transfer mechanism remains the same in both scenarios, being a pipeline transfer. As such, the 

pipeline distance and route are the same, therefore the presence of priority habitats, designations, and 

priority INNS along said route and at the source and destination of the transfer remains the same.   

o The transfer destination, in both scenarios, is a water treatment plant therefore no waterbody 

ID was inputted to the tool; and  

o The operational frequency and duration in all water transfer scenarios remain the same as 

defined by the scaling within the tool as “Occasional i.e. infrequent, regulatory compliance”. 

The sweetening flow was assessed as a continuous transfer operating all year round.  

The SAI-RAT tool assigns a risk value based on the characteristics of the transfer option. Information is 

inserted for each variable within the tool for each solution element/component to match the characteristics of 

the proposed routes as closely as possible (as permitted by the scaling within the tool). 

Variables within the SAI-RAT are weighted differently based on their inherent risk to the distribution of INNS. 

Within the Deerhurst abstraction option, factors that contribute to the SAI-RAT risk score include: 

• Activity at source: due to the source of the option being navigable by boat, and having angling and 

watersport activity, a higher risk score is assigned. Species may utilise distribution pathways 

associated with the use of boats and leisure craft at the connection source habitat where they may 

establish and further distributed by the RWT; and  

• Functional group scores - source, pathway and receptor: calculations for the functional group scores 

consider the differences in types of sources, pathways and receptors. Due to the transfer source being 

a river, it scores higher when compared to other types of water bodies.  

As expected, the SAI-RAT assesses the 500Ml/d volume as a greater risk when compared to the 300Ml/d and 

400Ml/d options as can be seen within Table 3.2. The 500Ml/d scenario scores 2% higher than the 400Ml/d 

scenarios and 3% higher than the 300Ml/d scenarios. In most RWT scenarios an increased volume equates 

to a greater propagule transfer potential. Interestingly the sweetening flow scored the same risk score as the 

400Ml/d water transfer volume on account of the higher frequency, despite the lower operational daily volume.  



STT Solution –INNS Assessment Report  

Ricardo    Issue 005    05/10/2022  Page | 16 

It should be noted that the scaling applied to the transfer volume within the SAI-RAT is subject to ordinal 

scaling. The 300 Ml/d Deerhurst abstraction option falls within the 251-300 Ml/d categorisation and the 400Ml/d 

Deerhurst abstraction option falls within a 301 – 400Ml/d categorisation. Therefore, the SAI-RAT tool would 

assess a 251 or 275 Ml/d Deerhurst abstraction option as having the same risk as the 300 Ml/d option.  

In addition, the destination of the transfer is a WTW which is located within the same operation catchment as 

the abstraction location.  Thus, the risk of transferring INNS during all three scenarios is considered to be low 

during the normal operation of the transfer. The SAI-RAT distinguishes RWTs which terminate at a WTW works 